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Model:F 105 S 554021
Control levers 2 / RS 276

554021 - Control levers 2 / RS 276
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LOGLIFT

C-Service 3
554021 - Control levers 2 / RS 276
Pos Part No Description EN Description DE Quantity
1 94275607 Fastening console Befestigungsgestell 1
2 94231613 Shaft Achse 2
3 94246614 Pedal, right Pedal, rechts 1
4 94246613 Pedal, left Pedal, links 1
5 94241674 Bearing housing Lagergehause 2
6 94241675 Lever shaft Kippachse 2
7 94241681 Control lever, left Steuerhebel, links 1
8 94241682 Control lever, right Steuerhebel, rechts 1
9 94275602 Control rod Steuerstange 1
10 94241684 Control rod Steuerstange 2
11 04241922 Control rod Steuerstange 1
12 94242690 Connecting bushing Verbindungsstiick 4
13 94275612 End support Fronttrager 2
14 94275614 Middle support Mitteltrager 1
15 94275610 Swing shaft Welle 2
16 94246626 Lever Hebel 4
17 94246615 Control rod Steuerstange 2
18 94241670 Connecting piece Verbindungsstiick 2
19 69491040 Ball knob Kugelknopf 2
20 54338150 Securing washer Sicherungsblech 4
21 61300017 Bearing bush Lagerbuchse 16
22 04254648 Thrust plate Scheibe 4
23 54180200 Tight-fitting plate Passblech 0
24 67411080 Grease nipple Schmiernippel 7
25 67411010 Grease nipple Schmiernippel 2
26 94357539 Ball joint Gelenkkopf 16
27 94254374 Bushing Buchse 4
28 41263590 Hexagon screw M 8 x 20 8.8 Sechskantschraube M 8 x 20 8.8 4
29 41263610 Hexagon screw M 8 x 25 8.8 Sechskantschraube M 8 x 25 8.8 8
30 41263630 Hexagon screw M 8 x 30 8.8 Sechskantschraube M 8 x 30 8.8 18
31 41263650 Hexagon screw M 8 x 35 8.8 Sechskantschraube M 8 x 35 8.8 2
32 46332108 Hexagon nut M 8 8 Sechskantmutter M 8 8 16
33 46023308 Self-locking hexagon nut M 8 8 Sechskantmutter, selbstsichernd M 8 8 24
34 54200083 Spring washer B 8 Federring B 8 10
35 46332112 Hexagon nut M 12 8 Sechskantmutter M 12 8 4
36 54771120 Spring cotter 3x22 Spannhilse 3x22 4
37 41264080 Hexagon screw M 10 x 20 8.8 Sechskantschraube M 10 x 20 8.8 3
38 54200103 Spring washer B 10 Federring B 10 3
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